(HjHusqgvarna

SPARE PARTS LIST

TROWELS
CT 36, 2021-12



HANDLE, LOWER CT 36, 2021-12

A CT36
HANDLE, LOWER




HANDLE, LOWER CT 36, 2021-12

17 599 00 24-01 PIPE 1
25 59917 15-01 PULLEY 1
42 599 16 80-01 PIN Clevis pin 1/4™x2-3/8" Zn 1
46 599 16 35-01 PIN Sotter pin 0.073™x1-3/16" 4
60 599 16 04-01 SCREW M10x85 49Nm/36ftlbs 2
73 734117201 WASHER M10 ISO 7089 200HV ZPB 2
80 7322520-01 HEXAGON LOCKING NUT M101SO 704082ZPB 2

190 734 11 74-41  WASHER M10 ISO 7093 ZPB 2



DRIVE

CT 36, 2021-12

CT36

B

DRIVE, CT36-5A, HONDA GX 160

a—79
+—68

\, =’

b

E@%—V{W .,\:

K /7 TATH

V20NN

78

-/
i | f
e /ﬂﬁk\ %
T

YT .




DRIVE CT 36, 2021-12

1 59908 36-01 RING 1
2 599 4185-01 ENGINE onda GXTE0UT2 QWX2 4
3 599 1315-02 BELT GUARD 1
4 59900 82-01 PLATE 1
5 599 0180-01 FITTING 12
6 599 16 64-01 CLAMP 12
7 7252364-61 SCREW EHHFT M6x10 EN 16658.8ZPB 1 2
23 598 9871-01 CLUTCH 1
24 59900 54-01 PULLEY 1
26 598 98 99-01 BELT A26 1
36 599 00 76-01 SPACER 2
37 599 04 08-01 SWITCH 1
49 599 17 76-01 STUD 4
HHCS 5/16™-24x3/4" GRS
50 5420203-14 SCREW e g 4
HHS 5/16™-24x2" GRS
51 599 1707-01 SCREW S o aaixa GRE
52 725229571 SCREW EHHM M4x20 1SO 4017 8.8 ZPB 2
53 7252366-71 SCREW EHHM M6x121SO 4017 8.8 ZPB 3
54 725245571 SCREW EHHM M8x30 1SO 4017 8.8 ZPB 1
55 7252455-71 SCREW EHHM M8x30 ISO 4017 8.8 ZPB 1
56 72564 55:01 SCREW IHCSFM M8x30 ISO 10642 8.8 ZPB 4
68 734 1165-41 WASHER M8 1SO 7093 ZPB 4
69 734 1154-41  WASHER M6 ISO 7093 ZPB 3
70 599 1764-01 WASHER 1
72 599 16 29-01 WASHER 1
76 734 1146-01 WASHER MS5 ISO 7089 200HV ZPB 2
77 542 16 66-76 CLAMP 1
78 542 16 74-85 LOCK NUT M4 Locknut, fiber 2
79 732251801 HEXAGON LOCKING NUT M8 ISO 7040 8 ZPB 5
82 599 1700-01 KEY 3/16x3/16x7/8" 1
84 599 1706-01 KEY 3/16x3/16x2-7/8" 1
125 599027501 WIRING 1



DRIVE

CT 36, 2021-12

CT36

C

DRIVE, CT36-8A, HONDA GX 240

N Ay

D 2
L

S S AT

VNN Y
/i




DRIVE CT 36, 2021-12
Ref ~  PatNo  Descripion ~ Remak  QTYKT
1 599 08 36-01 RING 1

2 5310143-01 ENGINE KIT GX240UT2 QWC NH1 1

3 599 13 15-02 BELT GUARD 1

4 599 00 82-01 PLATE 1

5 599 0181-01 FITTING 1 2
6 599 16 64-01 CLAMP 1 2
7 72523 64-61 SCREW EHHFT M6x10 EN 16658.8ZPB 1 2
23 598 98 70-01 CLUTCH 1

24 599 00 54-01 PULLEY 1

26 598 98 96-01 BELT A29 1

36 599 00 76-01 SPACER 1

37 599 06 98-01 CONTROL 1

49 599 17 02-01 STUD 4

HHCS 5/16"-24x3/4" GR5

50 54202 03-14 SCREW N8 Ibe 4

51 599 17 16-01 SCREW 7/16"-20x1-1/4" GR5 Zn. 1

52 72522 95-71 SCREW EHHM M4x20 ISO 4017 8.8 ZPB 2

53 72523 66-71 SCREW EHHM M6x12 ISO 4017 8.8 ZPB 3

54 72524 55-71 SCREW EHHM M8x30 ISO 4017 8.8 ZPB 1

55 72524 55-71 SCREW EHHM M8x30 ISO 4017 8.8 ZPB 1

56 72564 55-01 SCREW IHCSFM M8x30 ISO 10642 8.8 ZPB 4

68 734 1165-41 WASHER M8 ISO 7093 ZPB 4

69 734 1154-41 WASHER M6 ISO 7093 ZPB 3

70 599 17 64-01 WASHER 1

71 599 17 20-01 WASHER 1

76 734 1146-01 WASHER M5 ISO 7089 200HV ZPB 2

77 54216 66-76 CLAMP 1

78 542 16 74-85 LOCK NUT M4 Locknut, fiber 2

79 73225 18-01 HEXAGON LOCKING NUT M8 ISO 7040 8 ZPB 5

81 599 01 16-01 PLATE 1

82 54140 04-48 KEY 3/16"x3/16"x1" 1

84 599 17 68-01 KEY 1/4x1/4x2-3/16" 1

125 599 02 75-01 WIRING 1



DRIVE

CT 36, 2021-12

CT36

D

DRIVE, CT36-8A-V, HONDA GX 240

e—79




DRIVE CT 36, 2021-12

125 599 02 75-01 WIRING
127 599 1596-02 BELT GUARD
132 599 17 50-01 KEY 3/16x3/16x3.7"

1 599 08 36-01 RING 1
2 5310143-01 ENGINE KIT GX240UT2QWC NH1 1
3 599 13 16-02 BELT GUARD 1
4 599 06 37-01 PLATE 1
5 599 0181-01 FITTING 12
6 599 16 64-01 CLAMP 12
7 7252364-61 SCREW EHHFT M6x10 EN 166588 ZPB 1 2
23 599 06 33-01 CLUTCH 1
24 599 06 34-01 CLUTCH 1
26 599 06 26-01 BELT 1
36 599 06 32-01 SPACER 1
37 599 06 98-01 CONTROL 1
49 599 170201 STUD 4
HHCS 7/16"-20x1-1/4"
50 50582 16-01 BOLT GRS 71 4
HHCS 7/16"-20 SAE x5-
51 599 1751-01 SCREW o GRS 1
52 725229571 SCREW EHHM M4x20 1SO 4017 8.8 ZPB 2
53 7252366-71 SCREW EHHM M6x12 ISO 4017 8.8 ZPB 6
55 72524 55-71 SCREW EHHM M8x30 ISO 4017 8.8 ZPB 1
56 72564 55-01 SCREW IHCSFM M8x30 ISO 10642 8.8 ZPB 4
58 72524 66-51 SCREW M8x75 ISO 4017 8.8 1
68 734 1165-41 WASHER M8 ISO 7093 ZPB 4
69 734 1154-41 WASHER M6 ISO 7093 ZPB 6
70 599 06 35-01 WASHER 1
74 599 06 31-01 SPACER 4
75 734 1178-01 WASHER M12 ISO 7089 200HV ZPB 1
76 734 1146-01 WASHER M5 ISO 7089 200HV ZPB 2
77 542 16 66-76 CLAMP 1
78 542 16 74-85 LOCK NUT M4 Locknut, fiber 2
79 732 25 18-01 HEXAGON LOCKING NUT M8 ISO 7040 8 ZPB 4
81 599 0116-01 PLATE 1
84 599 17 49-01 KEY 3/16x1/4x2" 1
:
]
:



CT 36, 2021-12

BLADE ASSY

BLADE ASSY

CT36

E




BLADE ASSY

;
8

9

10
11
12
13
14
27
28
40
41
43
44
45
47
55
57
59
62

64

65

67
72
88

94

95
188
189

535 79 00-01
599 41 81-01
599 04 07-01
598 99 63-01
599 04 81-01
599 00 07-01
599 01 14-01
599 01 09-01
598 98 72-01
598 99 67-01
598 98 73-01
599 17 66-01
599 16 31-01
599 16 86-01
52197 35-39
539 99 00-42
725 24 53-71
599 16 59-01
599 17 34-01
599 16 97-01

574 89 20-05

599 16 34-01

734 11 65-41
599 16 29-01
599 16 23-01

598 92 95-02

599 41 43-01
576 82 31-01
599 17 42-01

UNIT

KIT

RING
HOLDER
TUBE

YOKE

LINK
EXCENTER
BEARING
BEARING
PLUG

FITTING

PIN

PIN
ACCESSORIES
PIN

SCREW EHHM
SCREW
SCREW
SCREW

BOLT

PLUG

WASHER
WASHER
RETAINER RING

BLADE SET

MOUNT
WASHER
SCREW

CT 36, 2021-12
Ref ~ PatNo  Descipion ~  Remak  QIYKT

Spider kit

6012 2NSE/C3

AM6 DIN 71412
Clevis pin 5/16x1-1/2" Zn

Cotter pin 1/8x3/4" Zn
Cotter pin 1/8x1-1/4" Zn
M8x25 ISO 4017 8.8 A2K
M8x45 ISO 4014 10.9
M10x25 12.9

HHCS 5/16"-18UNCx1-3/4"
GR5 Unplated

PLUG-CAP
#1,TAPERED,PLASTC,RE 4
D

M8 ISO 7093 ZPB 4
1
D60 DIN 471 1

36" Set of combo blades, 4 1
pcs.

00 DN DA O SN AN OO R R AN g

4
4
M6x8 10.9 HX SOC 4

R GGG U G U G G T G G U R G G T U G U G §

1,8
1,8



GEARBOX CT 36, 2021-12

CT36
GEARBOX

A J




GEARBOX CT 36, 2021-12

1 599 74 13-01  GEARBOX ASSY 1
5 599 01 83-01 GEARBOX 1 1
6 598 99 84-01 COVER 1 1
7 599 00 80-01 COVER 1 1
18 599 00 16-01 GEAR 1 1
19 599 01 84-01 SHAFT 1 1
20 599 05 22-01 SHAFT 1 1
21 599 02 53-01 BRAKE 1 1
22 599 02 54-01 BRAKE 1 1
29 599 00 32-01 BEARING 32206 3 1
30 599 01 85-01 BEARING HMK1720C 1 1
32 599 01 04-01 SEAL 28x40x7 VTF 1 1
33 599 01 05-01 SEAL 30x52x7 VTF 1 1
34 599 01 03-01 SPRING 1 1
35 599 00 31-01 SPACER 1 1
38 599 17 05-01 VALVE 1 1
39 599 17 10-01 PLUG 1 1
54 72524 55-71 SCREW EHHM M8x30 ISO 4017 8.8 ZPB 6 1
82 599 17 00-01 KEY 3/16x3/16x7/8" 1 1
83 599 17 01-01 KEY 7x8x33 1 1
86 599 16 69-01 KEY 7x8x70 1 1
87 599 17 65-01 RETAINER RING D30 DIN 471 1 1
89 599 00 94-01 O-RING 133x3.53 NBR 70 Shore 1 1
90 599 01 86-01 O-RING 67x3 NBR 70 Shore 1 1
1 1

91 599 41 86-01 SHIM Shim kit



CT 36, 2021-12

HANDLE WITH TWIST PITCH

HANDLE WITH TWIST PITCH

GCT36




HANDLE WITH TWIST PITCH CT 36, 2021-12

1 599 08 66-01 HANDLE 1 75
3 599 08 70-01 SWITCH 1 75
4 599 03 79-01 NUT 1 75
5 599 00 28-01 HOLDER 1 75
6 599 08 69-01 HARNESS 1 75
7 599 00 26-01 CABLE Pitch control cable 1 75
8 599 01 02-01 CABLE Throttle cable 1 75
g 599 01 08-01 LEVER 1 75
10 599 12 50-01 KNOB 1 75
11 599 01 07-01 PLATE 1 75
12 599 00 29-01 BEARING 1 75
13 599 1722-01 PIN Roll-plain pin 1/4x1-3/8"" 1 75
14 599 16 88-01 RETAINER RING D9 DIN 6799 1 75
15 599 00 41-01 SPRING 1 75
16 599 16 96-01 BALL 1 75
18 72524 64-51 SCREW EHHM M8x65 ISO 4014 8.8 ZPB 2 75
19 72523 64-71 SCREW EHHM M6x10 ISO 4017 8.8 ZPB 1 75
21 72552 93-01 SCREW IHSCM M4x16 ISO 4762 8.8 ZPB 1 75
22 599 17 72-01 SCREW M5x16 ISO 7046 8.8 ZP 2 75
23) 73225 18-01 HEXAGON LOCKING NUT M8 ISO 7040 8 ZPB 3 75
24 7322114-01 LOCK NUT M5 1SO 10511 8 2 75
26 734 1178-01 WASHER M12 ISO 7089 200HV ZPB 1 75
34 599 03 93-01 SPACER 1 75
85 599 17 21-01 SLEEVE 1 75
36 599 04 05-01 CAP 2 75
38 599 03 85-01 PAD 1 75
39 599 02 75-01  WIRING 1 75
1

7/5 598 92 68-02 HANDLE Complete T-Handle



HANDLE, ADJUSTABLE WITH TWIST PITCH CT 36, 2021-12

CT36
HANDLE, ADJUSTABLE WITH TWIST PITCH




HANDLE, ADJUSTABLE WITH TWIST PITCH CT 36, 2021-12

1 599 02 65-01 HANDLE 1 75
8] 599 08 70-01 SWITCH 1 75
4 599 03 79-01 NUT 1 75
5] 599 00 28-01 HOLDER 1 75
6 599 08 69-01 HARNESS 1 75
7 599 00 26-01 CABLE Pitch control cable 1 75
8 599 01 02-01 CABLE Throttle cable 1 75
9 599 01 08-01 LEVER 1 75
10 599 12 50-01 KNOB 1 75
11 599 01 07-01 PLATE 1 75
12 599 00 29-01 BEARING 1 75
13 599 17 22-01 PIN Roll-plain pin 1/4x1-3/8"" 1 75
14 599 16 88-01 RETAINER RING D9 DIN 6799 1 75
15 599 00 41-01 SPRING 1 75
16 599 16 96-01 BALL 1 75
18 72524 64-51 SCREW EHHM M8x65 ISO 40148.8ZPB 2 75
19 72523 64-71 SCREW EHHM M6x10 1ISO 4017 8.8 ZPB 1 75
21 72552 93-01 SCREW IHSCM M4x16 ISO 4762 8.8 ZPB 1 75
22 599 17 72-01 SCREW M5x16 1SO 7046 8.8zP 2 75
23 73225 18-01 HEXAGON LOCKING NUT M8 ISO 7040 8 ZPB SIS
24 73221 14-01 LOCK NUT M5 1SO 10511 8 2 75
26 734 1178-01 WASHER M12 ISO 7089 200HV ZPB 1 75
34 599 03 93-01 SPACER 1 75
35 599 17 21-01 SLEEVE 1 75
36 599 04 05-01 CAP 2 75
38 599 03 85-01 PAD 1 75
39 599 02 75-01 WIRING 1 75
43 599 01 89-01 BLOCK 1 75
44 58597 28-01 SCREW EHHFM M8x30 EN 16658.8ZPB 2 75
48 599 03 07-01 HANDLE 1 75
49 599 08 65-01 HANDLE 1 75
75 598 92 68-08 HANDLE Complete ADJ-T-Handle 1



HANDLE, ADJUSTABLE WITH PRO-SHIFT CT 36, 2021-12

CT36
HANDLE, ADJUSTABLE WITH PRO-SHIFT® 75




HANDLE, ADJUSTABLE WITH PRO-SHIFT CT 36, 2021-12

1 599 02 30-01 HANDLE 1 75
3 599 08 70-01 SWITCH 1 75
6 599 08 69-01 HARNESS 1 75
7 599 20 87-01 CABLE Pitch control cable 1 75
8 599 01 02-01 CABLE Throttle cable 1 75
9 599 01 08-01 LEVER 1 75
18 72524 64-51 SCREW EHHM M8x65 ISO 4014 8.8 ZPB 2 75
22 599 17 72-01 SCREW M5x16 ISO 7046 8.8 ZP 2 75
23 73225 18-01 HEXAGON LOCKING NUT M8 ISO 7040 8 ZPB 3 75
24 73221 14-01 LOCK NUT M5 ISO 10511 8 2 75
36 599 04 05-01 CAP 2 75
38 599 03 85-01 PAD 1 75
39 599 02 75-01  WIRING 1 75
40 734 11 63-01 WASHER M8 ISO 7089 200HV ZPB 4 75
43 599 01 89-01 BLOCK 1 75
44 58597 28-01 SCREW EHHFM M8x30 EN 1665 8.8 ZPB 2 75
45 58597 54-01 SCREW EHHFM M8x20 EN 1665 8.8 ZPB 4 75
46 576 64 57-04 NUT FLANGE M8 ISO 7043 8 FZB 1 75
47 599 16 87-01 STUD 2 75
48 599 03 07-01 HANDLE 1 75
49 599 08 65-01 HANDLE 1 75
50 599 20 90-01 COVER 1 75
51 599 20 88-01 CONTROL 1 75
52 599 01 64-01 SPRING 1 75
53 59920 91-01 HANDLE 1 75
54 599 20 89-01 SPACER 1 75
75 598 92 68-12 HANDLE Complete ADJ-P-Handle 1 75



HANDLE, FOLDABLE & ADJUSTABLE WITH TWIST PITCH CT 36, 2021-12

CT36
K HANDLE, FOLDABLE & ADJUSTABLE WITH TWIST PITCH 75

23




HANDLE, FOLDABLE & ADJUSTABLE WITH TWIST PITCH CT 36, 2021-12

1 5990273-01 HANDLE 175
3 599 08 70-01 SWITCH 1 75
4 59903 79-01 NUT 1 75
5 59900 28-01 HOLDER 1 75
6 599 08 69-01 HARNESS 1 75
7 599 00 26-01 CABLE Pitch control cable 175
8 599 0102-01 CABLE Throttle cable 175
9 599 0108-01 LEVER 175
10 599 1250-01 KNOB 175
11 599 0107-01 PLATE 175
12 599 00 29-01 BEARING 175
13 599 1722-01 PIN Roll-plain pin 1/4x1"-3/8" 1 75
14 599 16 88-01 RETAINER RING D9 DIN 6799 175
15 599 0041-01 SPRING 175
16 599 16 96-01 BALL 175
18 72524 64-51 SCREW EHHM M8x651SO 40148.8ZPB 2 75
19 7252364-71 SCREW EHHM M6x101SO 40178.82ZPB 1 75
21 7255293-01 SCREW IHSCM M4x161SO 47628.8ZPB 1 75
22 599 17 72-01 SCREW M5x16 ISO 7046 88ZP 2 75
23 73225 18-01 HEXAGON LOCKING NUT M8 ISO 7040 8 ZPB 3 75
24 7322114-01 LOCK NUT M5 ISO 10511 8 2 75
26 7341178-01 WASHER M12 ISO 7089 200HV ZPB 3 75
34 599 0393-01 SPACER 1 75
35 599 1721-01 SLEEVE 175
36 599 04 05-01 CAP 2 75
38 599 0385-01 PAD 175
39 59902 75-01 WIRING 175
43 599 0189-01 BLOCK 175
44 58597 28-01 SCREW EHHFM M8x30 EN 16658.8ZPB 2 75
48 59903 07-01 HANDLE 175
49 599 08 65-01 HANDLE 175
60 59902 60-01 HANDLE 1 75
61 599 0241-01 KNOB 175
62 599 02 42-01 PIN 1 75
63 54220 65-28 E-RING. RETAINER 1/2 SHAFT 175
64 599 0232-01 PULLEY 1 75
75 508 92 68-07 HANDLE Complete FOLD-ADJ-T-

Handle



CT 36, 2021-12

LIFTING BRACKET

LIFTING BRACKET

CT36

L




LIFTING BRACKET CT 36, 2021-12
Ref ~ PatNo  Descipion ~  Remak  QIYKT

598 92 73-01 BRACKET 1

599 00 83-01 BRACKET 1 1
725 24 55-71  SCREW EHHM M8x30 ISO 4017 8.8 ZPB 4 1
73225 18-01 HEXAGON LOCKING NUT M8 ISO 7040 8 ZPB 4 1

A W N =



CT 36, 2021-12

SERVICE KIT

SERVICE KIT - HONDA GX 160

CT36

M




SERVICE KIT CT 36, 2021-12

594 20 02-01 SERVICE KIT

594 30 21-01 AIRFILTER

594 54 43-01 SPARK PLUG BPRG6ES (NGK)
595 04 89-01 GASKET

594 31 30-01 GASKET

59504 91-01 ROPE

o Os WN =
- a4
. N .



SERVICE KIT CT 36, 2021-12

CT36
SERVICE KIT - HONDA GX 240




SERVICE KIT CT 36, 2021-12

594 20 04-01 SERVICE KIT

594 57 51-01 AIRFILTER

59504 89-01 GASKET

59504 91-01 ROPE

594 54 43-01 SPARK PLUG BPRG6ES (NGK)
594 76 03-01 GASKET

o Os WN =
- a4
. N .



CT36
DECALS -US 1

HONDA

DECALS CT 36, 2021-12
GxX

H@@Z@W@m@
CT36 ©rushwems

” A\ WARNING /\DANGER
; A\WARNUNG /A GEFAHR
/b ADVERTENCIA A\ PELIGRO
‘ A\ AVERTISSEMENT /A\DANGER
HONDA 3.5 4 HP ROBIN 3.5, 4, 6 HP
/i DANGER
A WAEmGUNG & @ @4 | /A GEFAHR
| | LLWARNUNG # A\ PELIGRO
9 ﬁ i ‘. /\DANGER
— 5 ROBIN 3.5, 4, 8 HP
YANMAR, BRIGGS SHP ROBIN 1.5
2 IL“)\ @ @4 | /\DANGER
<= | /. WARNING § E 3 g 'u: ‘ A GEFAHR
4 AVWARNUNG g% @ ill A PELIGRO
/A ADVERTENCIA g § @
il S vrmasevenT /A DANGER

YANMAR, BRIGGS 6, 8, 8 HP
ROBIN § HP, HONDA 8,11 HP

11

[0] @ €] @ (E]
o

@ [0] @ o
o2\

Qe | Odmmm | | Ot

1
T
i@
1

z
or
1=
®)

10— I UJid ®|___| %T L"))\( @:‘Ca) @i+| o Gé] @@T@m

md i Fad| Oty Oty | G g | O oy

AWARNING
AWERNUNG
@ A\ ADVERTENCIA (( J
IAAVERTISSEMENT OsTop




DECALS CT 36, 2021-12

598 98 82-01 LABEL For GX160 engine
599 07 25-01 LABEL For GX240 engine
599 20 85-01 LABEL For P-handle only

599 23 40-01 DECAL
599 23 41-01 DECAL
599 23 42-01 DECAL
599 23 45-01 DECAL
599 01 22-01 LABEL
598 99 38-01 LABEL
599 01 21-01 LABEL
599 96 36-01 LABEL

- =2 OO N U~ WN =

- O
—_ s a4 g A A



DECALS CT 36, 2021-12

CT36
DECALS -EU

1

HONDA.

GXxX

EHusovearns

[ |4 3 @ 5 & @ d 2 3 [H
il] "4 o A
° a o | | 1

12

&)
— &

=
l &l
19"
Z
or
i=
o)

Oty | Oty | Oty

UK Importer: Husgvarna UK Limited
Address: Preston road, Aycliffe

AWARNING
ARG H q Business Park Newton
AADVERTENCIA .
[ ASVERTISSEMENT OsTop Aycllffe, County Durham

UK DLS 6UP

@




DECALS CT 36, 2021-12

598 98 82-01 LABEL For GX160 engine
599 07 25-01 LABEL For GX240 engine
599 23 40-01 DECAL
599 23 41-01 DECAL
599 23 42-01 DECAL
599 23 45-01 DECAL
599 05 13-01 LABEL
599 05 14-01 LABEL
599 20 93-01 LABEL
10 599 96 36-01 LABEL
11 588 06 16-01 DECAL
12 529 7528-01 LABEL

00N OB WN =

©
N G G O G Y



